Walker
Edison

furniture company

ltem # : V6OMTCH
Assembly Instructions

—

For our most current instructions, to request missing, lost or broken parts, or for any other Customer
Service issues, please visit our website at www.walkeredison.com or call us at 877-207-5906.

Revised 10/2013




This TV stand can be assembled in two (2) different configurations depending on personal preference.
Each configuration is outlined below with the appropriate assembly steps required. Also, each step
throughout these assembly instructions includes a small icon of the corresponding configuration for
your reference.

Configuration 1 - TV Mount on Stand
To bulid this configuration, follow steps 1 through 12.

Configuration 2 - TV Stand Only
To bulid this configuration, follow steps 1 through 5 and step 11.




Parts List

U

H

U
_—

G

L

_E

N




10

Hardware List

=@ Cam bolt
Cam lock
af) @1/4'x1/2"  Bolt
@16mm Washer
a__ (@) Suction cup pin
m{ (O Pin
() @1/4"x2-1/8"  Bolt
@ Rubber pad

“ﬁ M4 Wrench

\ Touch-up marker

Philips head screwdriver required for assembly
(not included)

The hardware quantities listed above are required for proper assembly.
Some extra hardware may also have been included.

20

24

pcs

pcs

pcs

pcs

pcs

pcs

pcs

pcs

pc

pcC




TV Mounting Hardware List

Small washer 10 PCsS

Large washer 10 PCS

M4/M5x15mm  Small spacer 4 pcs

M6/M8x19mm Large spacer 4 pcs

M4x12 Bolt 4 pCs

M4x30 Bolt 4 pcs

) M5x12 Bolt 4 pcs
M5x30 Bolt 4 pcs
iy M6x12 Bolt 4 pcs
M6x30 Bolt 4 pcs
N M6x40 Bolt 4 pcs
iy M8x16 Bolt 4 pcs
p M8x40 Bolt 4 pcs
A M8x30 Bolt 4 pcs
Sy 2.5"L Wood screw 6 PCs
ttttsesssssit]) 1.5"L Self-drilling metal screw 6 pcs

M5 Wrench 1 pcC




Step 1

] >
i I
A B

Screw cam bolts (1) into legs (A, B) .

Step 2

Insert cam locks (2) into front panels (C, D) . Attach legs (A, B) to front panels (C, D) using cam bolts
as guides. Tighten cam locks (2) with a screwdriver.




\%

the lengths of crossbars (E,F) will face up. Tighten bolts (3) with wrench (9).

Attach crossbars (E,F) to front panels (C,D) using bolts (3) and washers (4). Note that the predrilled holes on

\ bolts (3) with wrench (9).

L

Attach crossbars (E,F) to lower cable management system (G) using bolts (3) and washers (4). It may be
necessary to slightly loosen the bolts from Step 3 in order to align crossbars (E, F) properly. Tighten all




A

Screw suction cup pins (5) into crossbars (E, F). Gently screw pins (6) into legs (A, B) and lower cable
management system(G). Do not use wrench to tighten pins (6) , hand tighten only . Insert rubber
pads (8) into legs (A, B).

?b I

Step 6 .
y =

slfll

Attached the Upper Cabel Management (H) to the back of the Lower Cable Management (G) and
secure it with the Washers (4), Bolts (7) and the Wrench (9)




Step 7

Insert the TV Bracket (J) to the top of the Upper Cable Management (H)

I
-

Step 8 ”

/
/// 3 f@f
( ©
\
\\\ 9\ ¥
N\

Use Washers (4), Bolts (3) and the Wrench (9) to secure the TV Bracket (J) to the unit.




Attach Mounting Brackets (K) to the back of the TV using the appropriate hardware from
the TV mounting hardware kit. Hardware maybe vary to the TV model you are using.

Step 10 ”

TV K

|/

Loosen the adjustment knobs at the base of mounting brackets (K). Hang the mountian brackets to
the base bracket (J) carefully. Tighten the adjustment knobs at the base of mounting brackets (K) to
secure the TV to mount.

P.10



Place top glass (L) carefully into position on top of the stand. Slide the middle glass (M) carefully into
position from the side as shown in the diagram.

—

Step 12 -

Final Assembly

P.11



	01
	02
	03
	04
	05
	06
	07
	08
	09
	10
	11



